SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -46.78 dBm -33.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -47.10 dBm -34.10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62146 GHz -47.17 dBm -34.17 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61587 GHz -47.30 dBm -34.30 de
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -34,51 dBm -21,51 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -36.56 dBm -23.56 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.80351 GHz -41.78 dBm -28.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.89201 GHz -41.,64 dBm -28.64 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69754 GHz -41.92 dBm -28.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69254 GHz -41.96 dBm -28.86 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99720 GHz -39.14 dBm -26.14 db 13.000 GHz 18,000 GHz 1.000 MHz 17.99229 GHz -30.19 dBm -26.19 dB
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -46,82 dBm -33.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -47.14 dBm -34,14 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -43.65 dBm -30.65 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -47.10 dBm -34.10 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.50226 GHz -45.83 dBm -32.83 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.52612 GHz -45.,85 dBm -32.85 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.89792 GHz -41.91 dBm -28.91 dB 3.000 GHz 9,000 GHz 1.000 MHz 5.81251 GHz -41.54 dBm -28.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65954 GHz -41.87 dBm -28.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69404 GHz -41,93 dBm -28.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99854 GHz -39.18 dBm -26.18 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99104 GHz -39.29 dBm -26.25 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.74513 MHz -46.91 dBm -33.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -47.04 dBm -34.04 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62041 GHz -47.34 dBm -34.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68793 GHz -47.10 dBm -34,10 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.54752 GHz -46,03 dBm -33.03 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,51337 GHz -45,70 dBm -32,70 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.89951 GHz -41.89 dBm -28.89 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.89151 GHz -42,01 dém -28.01 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68454 GHz -41.99 dBm -28.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.70354 GHz -41,89 dBm -28.89 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99563 GHz -39.19 dBm -26.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99938 GHz -30,04 dBm -26.04 d&
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 987.15392 MHz -46.97 dBm -33.97 db 30,000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -46.,92 dBm -33.92 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.47695 GHz -47.51 dBm -34.51 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59278 GHz -47.10 dBm -34.10 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77220 GHz -35.74 dBm -22.74 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -35.,22 dBm -22.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.89551 GHz -41.92 dBm -28.92 dB 3.000 GHz 9,000 GHz 1.000 MHz 5.89351 GHz -41.51 dém -28.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.69054 GHz -41.94 dBm -28.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69654 GHz -41,36 dBm -28.86 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.68232 GHz -38.92 dbm -25.92 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99978 GHz -39.07 dBm -26.07 db
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0016
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.55 412 5.71
Middle CH 3.65 4.43 5.36 5.77 PASS
Highest CH 3.45 4.49 4.43 5.68
TEL : 886-3-327-3456 Page Number : A5-1 of 28
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5/ 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG042038B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

zctrum v Spectrum
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Spectrum Spectrum
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samron s FCC RADIO TEST REPORT Report No. : FG042038B
26dB Bandwidth
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.23 1.22 3.01 3.03 4.97 4.97 9.83 9.73 - - - -
Middle CH 1.23 1.23 3.02 3.07 4.96 4.89 9.85 9.79 - - - -
Highest CH 1.23 1.22 3.00 2.99 4.89 4.89 9.69 9.71 - - - -
TEL : 886-3-327-3456 Page Number : A5-4 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 GBm  Offset 1140 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 11,40 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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824.69160 MHz " 824.96150 MHz
= . A . ndB 26.00 dB| e X ndg 26.00 dB|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 824.6916 MHz 16.65 dBm ndB down 1.2308 MHz ML 624.3615 MHz 16.44 dBm ndB down 1.2224 MHz
TL 1 824.0818 MHz -9.46 dBm nds 26.00 dB TL L £24.0874 MHz -9.65 dBm nds 26.00 d&
T2 1 825.3126 MHz -9.03 dBm Q factor 570.1 T2 1 £25.3098 MHz -9.69 dBm Q factor 674.4
L ) - L )i ) L

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,40 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.51 dBm| ™Il 16.00 dBm)
L 836.27620 MHz " 836.99650 Mz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.2762 MHz 16.51 dBm ndB down 1.2308 MHz ML £36.3965 MHz 16.08 dBm ndB down 12308 MHz
TL 1 835.8846 MHz -9.19 dém ndé 26.00 dB TL 1 B35.8874 MHz -9.59 dam ndé 26.00 d8
T2 1 837.1154 MHz -9.18 dBm Q factor 679.5 T2 1 £37.1162 MHz -9.89 dBm Q factor 679.6
L I ) - ( It ] I

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM
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Ref Level 30.00 GBm  Offset 11,40 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.89 dBm) MiL1] 16.00 dBm)
B47.97270 MHz B47.95870 MHZ
20 '\ﬂ# N !l(\B . 26.00 dB| 2 X a . ndg 26.00 dB|
w0 o A aet - Taay 1.228000000 MHz wd WM S A e B A 1.216800000 MHz
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CF 848, MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 847.9727 MHz 15.89 dBm nd@ down 1.228 MH2 M1 1 B47.9587 MHz 16.09 dBm nd@ down 1.2168 MHZ
T 1 947.6816 MHz -10.06 dBm nd8 26.00 dB TL L £47,6058 MHz -10.04 dBm n 26.00 d8
T2 1 948.9098 MHz -10.02 dBm Q factor 690.5 T2 1 B848.9126 MHz -9.94 dBm Q factor 696.9
—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.23 dBm| ™Il 16.45 aBm|
» e o x wan % o
R S B e . . . S !
04 i M Bi 3.009000000 MHZ 104 / [ ™ 3.033000000 MHZ]
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CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 824.2952 MHz 17.23 dém ndB down 3.009 MHz ML 626,453 MHz 16.45 dBm ndB down 3,033 MHz
TL 1 824.0135 MHz -8.63 dém ndé 26.00 dB TL 1 824.0015 MHz -9.89 dém ndé 26.00 d8
T2 1 827.0225 MHz -8.50 dBm Q factor 273.9 T2 1 627.0345 MHz -9.67 dBm Q factor 272.5
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Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

L )

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 837.3601 MHz 17.55 dém ndB down 3.021 MHz ML 637.2672 MHz 16.24 dBm ndB down 3.0689 MHz
T1 1 834.9835 MHz -8.59 dBm nds 26.00 d8 T1 1 834.9535 MHz -10.11 dém nds 26.00 da
T2 1 838.0045 MHz -6.20 dBm Q factor 277.2 T2 1 B38.0225 MHz -9.64 dBm Q factor 272.8
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Highest Channel

/3MHz / QPSK

Highest Channel /3MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.66 dBm| ™Il 17.52 aBm)|
0 M1 847.0864D MHz - ML 847.11040 MHz
X B~ 26.00 dB| x 26.00 dB|
ey L N N N - - S o N S .
- T gyl h 3.003000000 MHz o AT e e :ﬂf{”“ ™ 2.991000000 MHZ|
/ Q factor 282.1] Ji Q factor 283.2]
0 di 7 s 0di 7
|
04 L L 10 d ki
; Y i T
£ ! 20 di 7 A
N o . W Y T o
-0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 847.0864 MHz 17.66 dém ndB down 3.003 MHz ML 547.1104 MHz 17.52 dém ndB down 2,991 MHz
T1 1 846.0075 MHz -8.59 dBm nds 26.00 d8 T1 1 846.0015 MHz -8.38 dBm nds 26.00 da
T2 1 849.0105 MHz -8.69 dBm Q factor 262.1 T2 1 B45.9925 MHz -8.45 dBm Q factor 283.2
L I ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.96 dBm| ™Il 14,96 dBm|
R 827.73900 MHz 827.56900 Mz
A1 M
= B 1B 26.00 dB « i 26.00 dB
w0 S Tl VA et il w’\m»]‘“ T 4.965000000 MHz 104 prorPrme Mo BT ey 4.965000000 MHz
T Q factor 166.7 ] Q factor \‘ 166.7)
/ \ i A
0 di . T o T
BUE! ¥ L -10d e
/ \ \
20 d 20 di 1
“ N o “ N
N P S SV AN A o A\
Ay o e oy 'y
-40d -40 d
50 df -50 di
-60 df -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 827.738 MHz 15.95 dBm ndB down 4.985 MHz ML £27.560 MHz 14.38 dBm ndB down 4,965 MHz
TL 1 824.032 MHz -10.05 dém ndé 26.00 dB TL 1 824.012 MHz -11.47 dém ndé 26.00 d8
T2 1 826.958 MHz -10.06 dém Q factor 166.7 T2 1 B26.576 MHz -11.93 dém Q factor 166.7
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

ctrum o rectrum =
Ref Level 30.00 GBm  Offset 1140 db @ RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.67 dBm| ™Il 14,00 dBm)
834.92200 MHz 834.87200 MHz
20 20 y
Y ndB 26.00 dB y ndB 26.00 dB
o Pl S AN Nt AL 4.955000000 MHZ 04 AL P S P BN, 4.885000000 MHz
! Q factor 1 168.5] Q factor 170.9)
/
od l( 0d
T
BUE! 7{ i -10d
o0 [ \ 0 /
- - on ©
s ] il . i Yo
e T
-40d -40 d
50 df -50 di
-60 df -60 o
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 834.922 MHz 15.67 dBm ndB down 4.955 MHz ML 634,572 MHz 14.88 dBm ndB down 4,585 MHz
TL 1 833.983 MHz -10.03 dam nds 26.00 d8 TL L £34.062 MHz -11.12 dam nds 26.00 d8&
T2 1 836.938 MHz -10.52 dm Q factor 168.5 T2 1 B35.548 MHZ -10.75 dm Q factor 170.9
L I ) - L I ] b
ectrum -
Ref Level 30.00 GBm  Offsel 1140 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,40 d & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.04 dBm| mili] 15.07 dBm|
845.03100 MHz 846.96000 MHz
e ndB 26.00 dB & ,  ndB 26.00 dB
. /- A A A B 4.885000000 MHz 10 d . . A B e Pt 4.885000000 MHz
] Q factor | 173.0 I Q factor 173.4
od | od
¥ \= /
5 |
\ o f
it 20 /
T 0 7
A P Iat N A .
-40d -40 d
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 845.031 MHz 16.04 dBm ndB_down 4.885 MHz ML 46,06 MHz 15.07 dBm ndB_down 4.BEE MRz
TL 1 844.062 MHz -9.76 dBm nd8 26.00 dB TL L 44,042 MHz -10.90 dBm n 26.00 dB
T2 1 848.948 MHz -9.63 dBm qQ factor 173.0 T2 1 B48.928 MHz -11.41 dam qQ factor 173.4

U

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5

Lowest Channel / 10MHz /

QPSK

Lowest Channel /

10MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 18.27 dBm| ™Il 16.99 dBm|
M 93.0960 ¥ s 26,2430 M
= ndB ! !”7‘; Inlm“ulé « /_,\‘ ngB . J?‘r”énw::;
-t S AV et . VA VW, -, o
04 Il I ;4 ©.830000000 MHz 104 i Y B N ©9.730000000 MHz
] Q factor 84.7] | Q factor 84.9
0 di - 0
3 T
¥ il
BUE! -10d
\
/ \ /
20 7 To— o 20 d f S
B P o T e
a0 ~30Brf—
-40 -40 df
50 df -50 di
-60 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 833.086 MHz 18.27 dBm ndB down 9.63 MHz ML £26.243 MHz 16.99 dBm ndB down 9,73 MHZ
TL 1 824.085 MHz -7.30 dém ndé 26.00 dB TL 1 824.105 MHz -8.65 dBm ndé 26.00 d8
T2 1 833.915 MHz -8.10 dBm Q factor 4.7 T2 1 33,835 MHz -9.72 dBm Q factor 84.3
L ) L )i ) L

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.42 dBm| ™Il 16.77 dbm|
» =y e oo x il O on
- - o - . - PR ~ X
o4 A A R Sl ~ 0.850000000 MH2 oa Y Ry e 0.790000000 MHz
/ Q factor | 84.8 Q factor 1 85.7
] \
0 : - 0 :
ke ¢ ,«‘ 5
-tod f 1 -10 df ;
r i / \
20 d - . A _ 20 di S .
L AT [ b A
El 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 834.982 MHz 17.42 dBm ndB down 9.65 MHz ML 635,696 MHz 16.77 dBm ndB down 9,79 MHZ
TL 1 831.545 MHz -8.53 dém ndé 26.00 dB TL 1 831.585 MHz -9.21 dém ndé 26.00 d8
T2 1 841.385 MHz -8.12 dBm Q factor 4.5 T2 1 B41.375 MHz -8.85 dBm Q factor 85.7
L I ) - L I ] b

Highest Channel / 10MHz /

QPSK

Highest Channel /

10MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,40 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.65 dbm) MiL1] 16.04 dBm)
a1 B45.7780 MHz 842,8210 MHz
20 20
~ "\ e, 26.00 dB| ndB 26.00 dB|
S AR AT N P s
w0 [ N "h Y 9.690000000 MHz| wd -1 B \‘\ 9.710000000 MHz
i Q factor 1 87.9 / Q factor | 86.8
od 0 + 1
-t0d -10d ‘F A\
20,4 o0 gl / A
e~ o | -20 derm —
-30 -30
-40 -40 df
50 df 50 d
-6 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 845,778 NMHz 17.65 dam nd8 down 9.50 MHz ML B42.821 MHz 16.34 dam nd8 down 9.71 Wz
T 1 838.125 MHz -8.10 dBm nd8 26.00 dB TL L £39.105 MHz -9.56 dBm n 26,00 d8
T2 1 848.815 MHz -8.07 dBm Q factor 87.3 T2 1 B4B.B15 MHz -9.19 dBm Q factor 86.8
—

L U

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamran cas. FCC RADIO TEST REPORT Report No. : FG042038B
Occupied Bandwidth
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.10 | 1.08 | 272 | 273 | 450 | 449 | 899 | 9.03 - - - -
Middle CH 1.09 | 1.08 | 272 | 271 @ 448 | 448 | 9.03 | 8.99 - - - -
Highest CH | 1.09 | 1.09 | 270 | 274 | 450 | 451 | 9.07 | 9.03 - - - -
TEL : 886-3-327-3456 Page Number 1 A5-9 of 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 37 aBm ™Il 15.17 dBm|
20 o 824.80910 MHz - 824.25240 MHz
S X__OccBw 1.096503497 MHz Y oce B 1.082517483 MHZ|
N o Pt el N o o ™ A\ e e T
10 d \IL 10 d 2 e i
od £ h 0 / s
/ / \
BUE! / -10d
[ / \
20 d - 20 di - T~
AN AN Y PV ol TN S S
[P B YAV Ve NP .
-40d -40 d
50 df -50 di
-60 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.8091 MHz 16.37 dBm ML £24.2524 MHz 15.17 dBm
TL 1 824.14895 MHz 8.41 dém Oce Bw 1.096503497 MHz TL 1 824.15734 MHz 9.11 dém Oce Bw 1.082517483 MHz
T2 1 925.24545 MHz 9.26 dbm T2 1 525.23986 MHz 9.15 dbm

] ) [

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum o rectrum =

Ref Level 30.00 GBm  Offset 1140 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 11,40 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max

™Il 16.77 dBm| 16.92 dBm|
0 w1 836.6594D MHz - 836.64830 MHz
N K 0cc By 1.090909091 MHz N 1.082517483 MHZ
At A A AT N DA, §
10d 104d 7
e / \ o / |
_10d \ _10d / \
/ \\ / ‘l
20 d 20 di -
/ [ /

. 1 A ) T . | A
bl v < S.dgp o
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 835.6504 MHz 16.77 dBm ML 536.6483 MHz 16.92 dBm
TL 1 835.95175 MHz 10.05 dBm Occ 8w 1.090909091 MHz TL L 835.96014 MHz 9.24 dBm Occ 8w 1.082517483 MHz
T2 1 837.04266 MHz 10.72 dBm T2 1 837.04266 MHz 9.70 dBm
L I ) - L I ] b
ectrum -
Ref Level 30.00 GBm  Offsel 1140 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,40 db & RBW 30 kHz
o att 30de  SWT 632 ps @ VBW 100kHz Mode Auta FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.05 dBm| mili]
20 ” 848.42030 MHz - 847.96150 MHz
| - Oce By 1.088111888 MHz Oce B 1.090909091 MHZ|
P i et s e
10 d i 10 d = sl e ‘I\
od od ,
/
BUE! -10d .
/ /
= i - 7
Mhmn Vo - ~ PN Pt V) S "
- . X o P y T
-40d -40 d
50 d -50 di
-60 d 60 d
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 848.4203 MHz 16.05 dBm ML L B47.961E MHz 15.69 dBm
TL 1 847.75734 MHz 10.03 dBm Occ Bw 1.088111688 MHz TL L 847.75455 MHz .43 dBm Occ Bw 1.090909091 MHz
T2 1 948.94545 MHz 9.19 dBm T2 1 848.84545 MHz 8.10 dBm
—

L I ]

U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.80 dBm| ™Il 17.20 dBm|
20 [ 4.55890 MHZ - ) 824.59490 Mz
Ti] ] 2.721278721 MHz  OccBw 2.727272727 MHz
s r s
10 d 10 d
/ /
od i 0d .
/ ) )
BUE -10 di + &
/
N / A
/ \ /
20 d - 20 di S -
N P v = — - —
0 -30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.5585 MHz 17.88 dém ML £624.5940 MHz 17.20 dBm
TL 1 824.13936 MHz 11.66 dBm Oce Bw 2.721278721 MH2 TL 1 824.12737 MHz 9.88 dém oce Bw 2.727272727 MHZ
T2 1 926.95064 MHz 12.47 dBm T2 1 826.85465 MHz 8.67 dbm
L ) L )i ) L

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.15 dBm| ™Il 17.98 dBm)
0 1 836.94360 MHz - 835.99710 MHz
- PR 2.721278721 MHz — Ocg B 2.709290709 MHz
N it S RV S-S ¥ -
10d 104d
{ \
04 : 0 \
[ |
] \ , \
-10 df '_’ T -10 di -
/ | 3
20 d 20 di N
Ny e L - o pavee
¥ A —— . v . e
Lati e ‘a0 ~f=——]
40 df 40 d
50 df 50 di
-60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.9438 MHz 17.15 dBm ML B35.3971 MHz 17.38 dém
T1 1 835.13936 MHz 11.83 dBm oce Bw 2.721278721 MH2 T1 1 B835.14535 MHz 11.39 d@m oce Bw 2.709290709 MHZ
T2 1 837.86064 MHz 11.08 dBm T2 1 837.85465 MHz 9.94 dBm
L I ) - ( It ] I

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.99 dbm) MiL1] 16.03 dBm)
847.51800 MHz o o B46.78070 MHZ
A 2.703296703 MHz| !\ - Occ Bw 2.739260739 MHz|
- RTTa e DL Py
10 d
4 /
1
T
\
A
\ -~ -~
W A P
-40 -40 df
50 df 50 d
&nd 60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 847.518 MHz 17.99 dam ML L 845, 7ED7 MHz 16.33 dam
T 1 846.13936 MHz 11.98 dBm Oce Bw 2.703296703 MHz TL L 84512138 MHz .93 dBm Oce Bw 2.739260739 MHz
T2 1 848.84266 MHz 11.35 dam T2 1 848.86064 MHz 10.26 dam
—

L I ]

TEL : 886-3-327-3456 Page Number 1 A5-11 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

)

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.55 aBm ™Il 14.60 dBm|
20 825.53100 MHz - 825.65100 MHz
b _ Oce By 4.495504496 MHz Oce B 4.485514486 MHz
L A v P, DA
04 ; bt wd :[II . N
od 1 0
[ /
B =
i A
-40d -40 d
50 df -50 di
60 d -60 db
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc X-value v-value Function Function Result Type | Ref | Trc %-valua v-value Function Function Result
f Il Il i i i f l Il i i L
ML 1 825.531 MHz 15.55 dBm ML 25,651 MHz 14.68 dBm
T1 1 824.25225 MHz 10.79 dBm oce Bw 4.495504496 MHz T1 1 824.25225 MHz 10.13 dBm oce Bw 4. 485514486 MHZ
T2 1 828.74775 MHz 10.07 dBm T2 1 826.73776 MHz 10.32 dBm
L ) L )i ) L
ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.19 dBm| 14,06 dBm)
. 835.80100 MHz 836.98000 Mz
20 - 20
R R 4.475524476 MHz 4.475524476 MHz
P Ranendns Wi T AT
104 ]J 10 4 b AT
/ / 1
|
od ! " od Y
/ \ [ \
-od . -10d T
7 \ \
/ \ \
T 20 di .
R vt PR v Vpof e,
R A
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.801 MHz 16.19 dBm ML 36,56 MHz 14.85 dBm
T1 1 834.26224 MHz 10.80 dBm oce Bw 4. 475524476 MHz T1 1 834.26224 MHz 8.95 dBm oce Bw 4. 475524476 MHZ
T2 1 838.73776 MHz 10.47 dBm T2 1 838.73776 MHz 9.54 dBm

I

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.40 dBm) MiL1] 14.72 dBm)
2 B45.30100 MHz o . B46.62000 MHZ
4495504496 MHz| ‘}\'\ " Occ Bw 4.505494505 MHz|
T e | A
1 d 104 e, S A -
\ f \
od ‘ 0 t
/ \ [ \
_tod | 10 d \
10 / \ 10 f’ ‘l\
20 d 7 T 20 d T T
/ \ o PPl Y. L )
. W Uy ot A e W PV
| . W . 5 b
3 7 y
40 d -40d
50 df 50 d
-6 df -60 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 845,301 MHz 16.40 dBm ML 45,62 MHz 14,72 dBm
T 1 844.25225 MHz 11.01 dBm Oce Bw 4,495504496 MHz TL L 844,24226 MHz 10.81 dBm Oce Bw 4,505494505 MHz
T2 1 848.74775 MHz 9.54 dam T2 1 848.74775 MHz 9.40 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
18.18 dBm| ™l 16.76 dBm|
20 829.5000 MHz - 890.4790 MHz
8.001008991 MHz - 9.030969031 MHz
Tl ey e e -
10 d 10 d ¢
! \
0 0o 7 T
BUE! -10d T
- J \
':\ o E et R T
30 Jompass -30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 6205 MHz 18.18 dBm ML 630.479 MHz 16.76 dBm
TL 1 824.5045 MHz 11.36 dBm Oce Bw 8.991008991 MHz TL 1 B24.4645 MHz 10.90 dém Oce Bw 9.030969031 MH2z
T2 1 833.4955 MHz 12.57 dBm T2 1 £33.4955 MHz 10.89 dBm

L )i

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum

=)

Ref Level 30.00 dém

Offset 11,40 dB & RBW 300 kHz

pectrum

&

Ref Level 20,00 dém

Offset 11.40 dB & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| 16.96 dBm|
0 . 834.7620 MHz - 895.7610 MHz
o E SR WAL P - 9.030969031 MHz P £.991008991 MHz
10 df L 10 d T
f 1 \
{ \ \
od 4 . od : "
{ \ / \
-10 df -10 o 7 T
L / 4
— =t ~
| NV e,
e
-40 -40 df
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 834.762 MHz 16.30 dBm ML 635,761 MHz 16.95 dBm
TL 1 831.9845 MHz 10.96 dBm Oce Bw 9.030965031 MHz TL 1 832.0045 MHz 9.99 dBm oce Bw 8.991008991 MHZ
T2 1 841.0155 MHz 11.57 dBm T2 1 B40.9955 MHz 10.95 dBm
L I ) - ( It ] I

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,40 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.37 dbm) MiL1] 17.00 dBm)
2 842,5410 MHz o | B40,1440 MHz
N ceBy a 9.070920071 MHZ| N - Oce By B 9.030969031 MHZ|
11 | AmerRe B A M A T g 2
10 d - 10 d
/ [ !
/ [ 1
od 0 - T
! J
-t0d -10d i -
.
204 )} s0d ~
LB — =~ 0B — =
-
-30 = -30
40 d -40d
50 df 50 d
-6 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 842.541 NMHz 17.37 dam ML B4D.144 WAz 17.00 dam
T 1 939.4545 MHz 11.98 dBm Oce Bw 9.070925071 MHz TL L £39,5045 MHz 10.67 dBm Oce Bw 9.030969031 MHz
T2 1 848.5355 MHz 12.49 dam T2 1 84B.5355 MHz 11.32 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m
ectru Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
b | s s abe Line _$PURIOUS_LINE_ABS PABS
20 ghine —$PURIOUS_LINE_ABS PABS ',.\ 20 dbin /ij\
10 dBm {/ 5 10 dBm [ ¥
b db ‘ \ 0 dem J ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS H H
-20 dem ,\‘ -20 dBm
-30 dBm 1] -30 dem
-40 dBm -40 dgm \
L e N,
50 dam dem ™
I e N[ i
B0 HBTH -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,94006 MHz -47.70 dBm -34.70 de 847.000 MHz 849.000 MHz 100.000 kHz 848,74326 MHz 21.52 dBm -8.48 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -29.78 dBm -16.78 dB 349,000 MH= 850.000 MHz 20.000 kHz 340,00150 MHz -32.34 dBm -19.34 dB
824.000 MHz 826.000 MHz 100.000 kHz 82425674 MHz 21.12 dBm -8.98 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,10490 MHz -49.23 dBm -36.23 dB
T
I il L
Date:r 7.MAY.2020 21:45:14 Date: 7.MAY.2020

Lowest Band Edge / Full RB

Highest Band Edge [/ Full RB

Spectrum | (=)|[ spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PABS

1 y s s Aka Line _$PURIDUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dem f R "“"*\ 10 dBr"I. “‘\
0de { I 0 dBn“l ¥
\
-10 dBm: i l -10 dpm
-20 dBm T -20 dBm
-30 dBm iy (30,88
-40 dem et ! 40 dBm L Tt
— e P
-50 dBm -50 dBém s
_.‘——-«-'““’_“‘Mf . b
= 60 dBm —

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

815.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -36.41 dBm -23.41 dB 847.000 MHz 849.000 MHz 100.000 kHz B847,96603 MHz 13.24 dBm -16.76 db

823.000 MHz 824,000 MHz 20.000 kHz 823.99750 MHz -34.51 dBm -21.51 dB 549,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz ~37.49 dBm ~24.48 dB

£24.000 MHz 526,000 MHz 100,000 kHz 824,65435 MHz 13,57 dBm -16.43 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.01499 MHz Z37.54 dbm o454 db

!
i ) e T v
Date 7.MAY.2020 21: 3z Date: 7.MAY.2020 21:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PARS
B 3 3 Line _$PURIDUS_LINE_ABS PAS!
20 gkl _FPURIOUS_LINE_ABS /_\ 20 gbine ﬂ s
10 dem r ‘ 10 dBm: ‘ \
0de \ 0 dem { ‘
-10 dem | -10 dem }
SPURIOUS_LINE_ABS nﬂ J
-20 dem L,\ -20 dBm
-30 dom N -30 dem i, \
-40 dBm A 1 -40 dgn \
A Yo I o
S0 dem = 7 -o0 dem ) \\
I I oty S
BB -60 dem — —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 837.0 MHz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
§15.000 MAz 823,000 MHZ 100,000 kHz 822,07203 MHz -24.52 dbm -31.52 0B 847.000 MHZ 840000 MHz 100,000 Kz 348 760953 MHZ 20,35 dim .65 0B
£23.000 MHz 824,000 MHz 20,000 kHz 823,99351 MHz -25.62 dBm -12.62 08 949.000 MHz 850,000 MHz 20.000 kHz 849,00949 MHz -26.79 dBm -13.79 d8
£24.000 MHz 226000 MHz 100.000 kHz 22424276 MHz 20.52 dBm _o.49 de 950.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -45.51 dBm -32.51 db
1 ] i
FMAYL2020 2t Date: 7.MAY.2020 01:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m

ectrum T|[ Spectram
Ref Level 30.00 dbm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [01 fugPwr

Limit Ghock | SPURIGIE CLiNEKARS_ PABS

1 b s s Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
2
10 dBm / A T 10 dbrd \
0 dB / \ i uaJ \
_10 dem - -10 dpm
20 dBm k,m -20 dem
-30 dBm hyapiben
o~ .
-40 dem = ’dw‘”'“ 40 dBm Wr =
e [
|
— 50 dem T
IS e
_— e
0 dem e
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

615.000 MHz 923,000 MHz 100,000 kHz 522,99600 MHz -34.46 dem -21.45 db 947.000 MHz 749.000 MHz 100.000 kHz 848.49750 MHz 12.40 dbm ~17.60 db

823.000 MHz 924,000 MHz 20,000 kHz 82391958 MHz -35.07 dém -22.07 d& 949.000 MHz B50.000 MHz 20.000 kHz 84906244 MHz -36.28 dBm -23.28 db

824.000 MHz 826,000 MHz 100,000 kHz 824,55245 MHz 12,80 dBm -17.20 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -35.53 dBm -22.53 dB

T
1 j [ e
Date: 7.MAY.2020 21:50:12 Date: 7.MAY.2020 21:58:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm _ Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
b 3 3 3 Line _$PURIOUS, NE_ABS PAS
20 ghine —FPURIOUS_LINE_ABS l 20 dbime i
K
10 dem (l l 10 dBm ’
ode \ 0 dBm | l
-10 dBm -10 dBm. f
SPURIOUS_LINE_ABS f
-20 dBm -20 dBm ’J
-30 dBm ./ \Jn“ -30 dBm A £
40 dem P = A (A com n‘ﬁd’ﬂ 4
50 dem JA AN w | Lo L\‘\ I\ A
Y y hdd (o SO v
| e e’ N
ST I S e e B
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -41.95 dém -28.95 de 846.000 MHz 849.000 MHz 100.000 kHz 848,75574 MHz 21.15 dim -8.85 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -15.20 dBm -6.20 dB 949,000 MHz 850,000 MHz 20.000 kHz 340,00050 MHz -19.45 dBm -6.45 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.25025 MHz 21.50 dBm -8.50 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -43.20 dBm -30.20 dB
i - ¥ —_—
Date: 7.MAY.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ectrum T|[ Spectram
Ref Level 30.00 dbm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
1 b 5 5 3 Line _$PURIOUS NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem | ||| BT
| |
) ‘ | 1
| |
-10 dBm t -10 dBm y
SPURIOUS  LIE 265 J \
20 dBm J -20 dBm L
-30 dBm -30 dBm \
/»«f“L,,w/
-40 dBm — -40 dBm t s
_uf--ﬂ-""‘_""M_' w
B I N\‘“‘“\—-\A.,_
50 dBm—t= -50 dBm =]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,79620 MHz -33.77 dBm -20.77 d& 546.000 MHz 849.000 MHz 100.000 kHz 847,81468 MHz 9.88 dBm -20.12 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99750 MHz -25.80 dBm -12.80 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -26.55 dBm -13.55 dB
824.000 MHz 827,000 MHz 100.000 kHz 82457992 MHz .86 dBm -20.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,17483 MHz -37.12 dBm -24.12 dB
!
J il | 7
Date: 7.MAY.Z020 Date: 7.MAY.2020
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30,00 dBm Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 3 Line _$PURIOUS NE_ABS PAKS
20 gkl _FPURIOUS_LINE_ABS f\ 20 ghiD
10 dém | I 10 dem -
D dBy - 0 dem l
-10 dBm k -10 dBm
SPURIOUS_LINE_ABS \
20 dem 20 dim
-30 dBm / h\M“ -30 dem \
-40 dBm * L H‘l‘ A 40 dem
~| A AL T NN
50 dem Ly -
‘ - ol EF et
— __.__vf\r—f"‘— al e -
50 derm L ;
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz 41,41 dem 2841 db 546,000 MHZ 849,000 MHZ 100,000 kA2 84872877 MhZ 50,07 dbm ~0.05 0B
523,000 MHz £24.000 MHz 30.000 kiz 823,99550 MHz -19.24 dm “6.24.d8 849,000 MHz 850.000 MHz 30,000 kHz 849,00250 MHz -19.63 dBm -6.63 dB
£24.000 MHz B27.000 MHz 100.000 kHz 824.21420 MHz 20.29 dem -9.51 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -42.64 dBm -29.64 dB
) ] i
Date: 7.MAY.2020 a

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ccrum | (=)|( spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr (@1 avgPuwr
Limit Gheck PAES | SPURIGIECHNEKARS PABS
1 | 3 3 3 Line _$PURIOUS NE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dey 1g.dem
" ’/""‘\rw"h-"-\-wm |
0de - \ dBm i
-10 dem j -10 dem :
SPURIOUS_LINE_ABS 'I H
20 dBm l -20 dBm l
-30 dBm: -30 dBm
-40 dom — 40 dBm o —
Lo
-50 dBm -50 dBm
-60 dBm -60 dBm -
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,80420 MHz -32.87 dBm -19.87 d& 546.000 MHz 749.000 MHz 100.000 kHz B46.27722 MHz 8.96 dBm -21.04 dB
823.000 MHz 524,000 MHz 30,000 kHz 82399950 MHz -27.76 dém -14.76 dB 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -28.32 dBm -15.32 dB
£24.000 MHz 827.000 MHz 100.000 kHz 82454096 MHz 8.95 dBm -21.04 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -35.18 dBm -22.18 dB
!
I il ] I
Date:r 7.MAY.2020 22:10:11 Date: 7.MAY.2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30,00 dBm Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
20 ghine _BPURIOUS }INE_ABS {_\ 20 chine _FPURIOUS.|INE AH?' PASS
10 dBm ‘ 10 dBm /
| |
N Al o [
-10 dem -10 dBm T
SPURIOUS_LINE_ABS \ ﬂ \
-20 dem ’l 20 dBm | {
-30 dem ’/ “'\1\ -30 dem ‘f \
40 dem b '"‘ A b com A J
o s “\«\W J]\\ ) \ f \ o ‘\\
-50 dBm /f vw’ . vy "“-J" et XSD dekiy Mj IM \\ -A
g
-~ | R W N \\ e
&0 dBm -60 dBm I
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,18082 MRz -43.22 dem -30.22 06 844.000 MHZ 840,000 M2 100 000 kHz 848 68282 MHZ 2132 dbm .66 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59850 MHz -23.27 dém -10.27 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -24.29 dBm -11.29 dB
S24.000 Mz 529,000 MHz 100.000 kHz 22494715 MHz 21.20 dBm -8.80 dB& 850.000 MHz 860,000 MHz 100.000 kHz 850,85415 MHz -45.92 dBm -32.92 dB
) ] i
" Date: 7.MAY.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PABS

1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dBm
JPWW%WW\ ] Wt e i
0 dB f ‘ dem
-10 dBm: - 10 dBm
-20 dBm W20 cem
| \
.30 dBm y -30 dBm
-40 dBm """‘MW -40 dBm LS
e BN o

=40 dem -50 dBm e
-60 dBm -60 dBm =
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

§15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -33.78 dBm -20.78 d& 544.000 MHz 849.000 MHz 100.000 kHz B44.86164 MHz 7.60 dBm -22.40 dB

823.000 MHz 824,000 MHz 50.000 kHz 823,99750 MHz -28.09 dém -15.09 di 849,000 MHz 850.000 MHz 50.000 kHz 849,00150 MHz -29.19 dBm -16.19 d8

824.000 MHz 829,000 MHz 100.000 kHz 827 44905 MHz 7.82 dBm -22.18 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -37.39 dBm -24.39 dB

!
J il | 7
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectru :%:' Spectrum
Ref Level 30.00 dBm _ Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
b 3 3 3 Line _$PURIOUS_LINE_ABS PASS
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|
10dem ‘ \ 10 dém I
|
ods f \ 0 dém !i ]
-10 d8m -10 dBm 1
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%0 dBm 60 dem =
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.56 dBm -44.56 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -57.62 dBm -44.62 dB
860,000 MHz 1.000 GHz 100.000 kHz 945.24476 MHz -56.87 dBm -43.87 dB 860,000 MHz 1,000 GHz 100.000 kHz 971.53846 MHz -56.94 dBm -43,94 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -46.38 dBm -33.38 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49388 GHz -46.29 dBm -33.20 dB
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30.000 MHz 815.000 MHz 100.000 kHz 777.14268 MHz -57.81 dBm -44.81 dB 30,000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -57.85 dBm -44.85 db
860,000 MHz 1.000 GHz 100.000 kHz 977.69231 MHz -56.60 dBm -43.60 dB 860,000 MHz 1,000 GHz 100.000 kHz 911.53846 MHz -56.92 dBm -43.82 dB
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